
Model No: M193

Page 1 / 3

toolspareparts.com
.au



Model No: M193

Parts List
ID Part No Name Qty Notes
1 265147-9 + PAN HEAD SCREW M4X22 1
2 418468-0 CHIP COVER 1
3 816824-2 SCALE LABEL 1
4 271315-4 KNOB 42 1
5 267278-0 FLAT WASHER 10 1
6 188554-8 MAIN FRAME SET 1
8 666415-7 POWER SUPPLY CORD 1.0-2-2.0 1
9 682504-0 CORD GUARD 10-85 1
10 645218-2 NOISE SUPPRESSOR 1
11 687140-7 STRAIN RELIEF 1
12 266326-2 TAPPING SCREW 4X18 2
14 650216-3 SWITCH FA1-6/1D-1 1
15 418856-1 HANDLE COVER 1
16 265101-3 PAN HEAD SCREW M4X25 4
17 210067-2 BALL BEARING 6000ZZ 1
18 240068-6 FAN 52 1
19 517494-7 ARMATURE ASS'Y 240V 1
20 681636-0 INSULATION WASHER 1
21 210030-5 BALL BEARING 627ZZ 1
22 593589-0 FIELD ASS'Y 240V 1
23 418475-3 ASSIST FAN GUIDE 1
24 266334-3 TAPPING SCREW 4X60 2
25 263002-9 RUBBER PIN 4 1
26 819219-8 MAKITA LOGO LABEL 1
27 195010-1 CARBON BRUSH CB-411 1
28 643987-9 BRUSH HOLDER CAP 5-8 2
29 265757-2 THUMB SCREW M5X10 1
30 233395-8 COMPRESSION SPRING 18 1
31 421858-8 RUBBER PACKING 1
32 317741-4 FRONT BASE 1
33 265122-5 PAN HEAD SCREW M5X20 4
34 317742-2 BASE 1
35 210029-0 BALL BEARING 608ZZ 1
36 161140-0 DRUM 1
37 265512-2 FLANGE HEX.BOLT M6X17 6
38 *** *** *** Click for Technical Bulletin Y06460
39 265132-2 + PAN HEAD SCREW M4X5 4
40 345378-7 ADJUST PLATE 2
41 A-82921 T.C.T. MINI PLANER BLADE 1
42 263002-9 RUBBER PIN 4 1
43 210067-2 BALL BEARING 6000ZZ 1
44 153746-8 BRACKET COMPLETE 1
45 222163-4 V PULLEY 4-20L 1
46 265101-3 PAN HEAD SCREW M4X25 6
47 188437-2 BELT COVER SET 1
48 265101-3 PAN HEAD SCREW M4X25 2

Page 2 / 3

toolspareparts.com
.au

https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06460-WW-1.pdf


Model No: M193

ID Part No Name Qty Notes
49 819281-3 MAKITA LOGO LABEL 1
50 225092-0 POLY V-BELT 4-241 1
51 222164-2 V PULLEY 4-37 1
52 343433-9 SET PLATE   F/MINI BLADE 2
1001 165378-9 GUIDE RULE 1
1002 122695-0 BLADE GAUGE ASS'Y 1
1003 782229-7 BOX WRENCH 9 1

Page 3 / 3

toolspareparts.com
.au


